
 

Title Deliverable: Integrated Urban Wastewater System Data Network - Data network system: Diagnostic 
Report Cali, Colombia 

        

DC-Project code: DC Project Title: Integraal Stedelijk Waterbeheer 

CT06.20        

DC-Work package code DC Work Package Title: Integrale pilot: Hoogwaterstad 

CT06.24.11        

        

Principal Author 1: UNESCO-IHE Institute:  

Principal Author 2:  Institute:  

        

Contributor 1:  Institute  

Contributor 2:  Institute  

        

Report Type: Final report    

Report Status: Definitief 

Number of pages: 98  Number of 
Annexes: 

 7  

Keywords (3-8): Urban Wastewater systems, climate change, water-receiving systems 

Abstract: The pressure on the Urban Wastewater Systems (UWwS) increases as urbanization 
[...]
Cauca River estimated around 38% from the total discharge load in the Valle del Cauca 
department (CVC, 2006 cited by EMCALI , 2007a). The only way of control of wastewater 
pollution in the city of Cali is made through the use of the wastewater treatment plant  of 
Cañaveralejo (C-WwTP) which treats over 56% of the total wastewater flow produced in 
the city (EMCALI, 2007a). 
 
Untreated wastewater is directly discharged into the Cauca River at the following locations: 
i) South Channel; ii) Puerto Mallarino pumping station; and iii) Paso del Comercio 
pumping station. In the past the collector on the left side of the river and the Floralia 
pumping stations used to be points of final discharges of wastewater generated by the city 
of Cali, but since December 2007 this wastewater has been carried to the C-WwTP where it 
undergoes treatment. 
 
As shows Figure 3.19, the effluent from the C-WwTP represents the biggest BOD load 
discharged to the river, its discharge impact to Cauca river is the highest since the dilution 
capacity of the river in that point is affected by this critical single load.  
 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 29

Ef f luent  WWTP
58%

Floralia P.S. 
5%

Pt o Mallar ino P.S. 
4%

Sout h Channel
17%

Margen Izquierda 
Collect or

14%

Paso Comercio 
P.S. 
2%

 Total BOD Load = 80837 (Kg/dia)

Sout h Channel
29%

Ef f luent  WWTP
46% Margen Izquierda 

Collect or
13%

Pt o Mallarino P.S. 
8%

Floralia P.S. 
2%

Paso Comercio 
P.S. 
2%

 Total TSS Load  = 48488 (Kg/dia)

Figure 3.19 Total BOD Load discharged to 
the river 

Figure 3.20 TSS Load discharged to the 
river 

Notes: *Average year 2006 
          Sampling made by EMCALI in August 2006 
Source: EMCALI, 2007. PSMV 
 
A similar situation occurs with the load of TSS where the discharges from the C-WwTP 
(followed by the South Channel) represent the largest load of TSS dumped into the Cauca 
River (see Figure 3.20). 
 
In addition, there is also presence of hazardous substances in the wastewater discharges 
specially from the South channel. Such substances are phenol compounds, lead and 
mercury. Presence of these substances is critical since they all finally arrive to Cauca river 
which is also the water source for drinking water for the city of Cali. 
 
Industrial wastewater in the wastewater of the City 
 
The industries in the urban area of Cali discharge directly their wastewater in the sewage 
system of the city. According to DAGMA in the period from 1998 to 1999 the total BOD 
and TSS load discharged by the industrial and commercial sectors in the city was 
approximately 24% to 26% from the total wastewater load generated in the city. The main 
impact to the domestic wastewater is the contribution of hazardous substances present in 
the wastes from the industries such as the metal, dental, and mechanic industry. 
 
The C-WWTP is now receiving more than 56% of the wastewater generated in the city of 
Cali. Characterizing the affluent to the C-WWTP, including the new locations (i.e. the 
collector on the left side and the Floralia pumping station) recently incorporated to the 
treatment, allows identifying, to a large extent, the amount of contaminant load from both 
domestic and industrial wastewater generated in the city of Cali.  
 
The following is a characterization of these locations as a function of the BOD and TSS 
loads from the domestic and industrial sectors. 
 
The physicochemical characteristics of the affluent from the C-WwTP match the typical 
characteristics of domestic wastewater. Figure 3.21 shows the contaminant load in terms of 
BOD and TSS from the industrial sector and domestic wastewater 
 

*



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 30

% BOD Lo ad  
Domes tic

78 %

% BOD Lo ad  
Ind us trial

2 2 %

% TSS Lo ad  
Indus trial

10%

% TSS Lo ad  
Domest ic

9 0 %

Figure 3.21 Loads of domestics and Industrial Wastewater that arrives to C-WwTP 
Source: EMCALI-UNIVALLE, 2006 

 
Domestic discharges account for 78% of the BOD load while industrial discharges 
represent the remaining 22%, the largest portion of which comes from the central collector 
that gathers wastewater from the foods and beverages industries.  The largest contribution 
of these manufacturing activities is associated with high BOD and TSS loads and low pH 
values Domestic discharges generate the largest load of TSS accounting for 90% of the 
total load, while industries generate the remaining 10%.  
 
Other activities that generate a minor amount of contaminant load to the affluent at the C-
WwTP are listed in Table 3.4. Some of these activities generate inorganic substances, 
heavy metals or other hazardous contaminants which not only have an adverse effect on 
biological treatment processes, but also deteriorate the quality of the receiving bodies of 
water.  
 

Table 3.4 Industrial discharges that generate a minor amount of contaminant load to the 
affluent at the C-WwTP 

Activity  Number  of 
companies Contaminats 

Chemists and pharmaceutical -Cosmetics 
and pharmaceutical Laboratories  9 Vegetal and animal organic material, metals, phenols, 

cyanides and acids 

Textiles- cotton, wool 4 
High alkalinity, pH, high total solids, BOD y COD, 
cyanides, phenols, phosphates, chlorine, manganese, 
nitrogen, sulphides and greases. 

Health - Hospitals and clinics 12 Pathogens microorganisms, virus, micro-pollutants. 
Printers - Lithography and publishing 
house  5 Phenols, cyanides, metals, pH, Cr, Cu. 

Metallurgy 7 pH, heavy metals, phenols, cyanides, Ni, Pb 
Services - Restaurants, commercial centres, 
terminal transport, airports 8 Organic matter, grease and oil, phosphates. 

Paper 3 Na, Sulphides, pH, metals (mercury) 
Source: Adopted from EMCALI-UNIVALLE, 2006 
 
Figure 3.22 shows the percentage of the contribution of industrial and domestic 
contaminant load from the collector on the left side. It is worth noting that the largest load 
comes from domestic wastewater because there isn't a significant presence of industries in 
the area of influence of the collector, but rather a predominant number of service facilities 
such as shopping malls and hospitals 
 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 31

% BOD Lo ad 
Do mes tic

88.1%

% BOD Lo ad 
Indus tria l

11.9%

% TSS Lo ad 
Do mes tic

89.5%

% TSS Lo ad 
Indus tria l

10.5%

 
Figure 3.22 Loads of domestics and Industrial Wastewater in the Margen 

Izquierda Collector 
Source: EMCALI-UNIVALLE, 2006 

 
The largest impact of industrial wastewater on this collector is due to service facilities.  
However, the BOD and TSS loads generated by healthcare institutions account for 21% and 
31% of the industrial effluent, respectively.  This shows that these discharges have a large 
content of organic matter and biological contaminants 
 
Compared to other locations, the Floralia pumping station registers the highest 
concentrations of BOD. This characteristic may be the result of the large contribution of 
organic load generated by Cadbury Adams, which is a foods and beverages manufacturing 
company that generates 94% of the industrial load discharged into its area of influence. 
Figure 3.23 shows the percentages of both domestic and industrial contaminant loads 
 

% BOD 
Load 

Industrial
50.5%

% BOD 
Load 

Domestic
49.5%

% TSS Load 
Industrial

8.4%

% TSS Load 
Domestic

91.6%

Figure 3.23 Loads of domestics and Industrial Wastewater in the Floralia Pumping Station 
Source: EMCALI-UNIVALLE, 2006 

 
3.3 WASTEWATER TREATMENT PLANT - CAÑAVERALEJO DESCRIPTION 
 
3.3.1 General overview 
 
From the decade of the 80’s, EMCALI formulated the plan for wastewater 
decontamination, based on the studies of feasibility for the treatment of wastewaters of 
Cali. It was defined that the service of sewage system would be complemented with three 
wastewater treatment plants: the WwTP- Cañaveralejo, that would convey the main 
collectors and interceptors, with a coverage of approximately  85% of waste waters of the 
city, the WwTP - Rio Cali, that would receive the wastewater generated in the north-
western zone of the city transported by the marginal collectors to the Cali river, with a 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 32

coverage of approximately 15% and the WwTP - South (WwTP-S) that would receive the 
waste water generated by future zones of urban expansion of Cali. At the moment, C-
WwTPanaveralejo (C-WwTP) is the only one constructed and in operation.  
 
The C-WwTP is located in a lot of 22 Hectares; it is located between communes 6 and 7 of 
the city of Cali (Llanos, 2000). The wastewater influent to the plant comes from: the 
General collector (by gravity) and the pumping stations of Cañaveralejo, Navarro and 
Aguablanca. In addition, since December 2007, the C-WwTP receives wastewater coming 
from Floralia Pumping Station. Figure XX shows the location of the C-WwTP. 
 
The only way of control of wastewater pollution in the city of Cali is made through the use 
of the wastewater treatment plant  of Cañaveralejo (C-WwTP) which treats around 56% of 
the total wastewater flow produced in the city (EMCALI, 2007a). Following a description 
of the plant, its operation and treatment efficiencies is made. 
 

 
 

Figure 3.24 Location C-WwTP with its influents from Cañaveralejo, Navarro and  
Aguablanca pumping stations and General collector (East drainage system)  

 
The plant began operating in December of year 2001 (EMCALI, 2007a). It can operate in 
two ways: through conventional primary treatment or through advanced primary treatment 
(TPA). The conventional treatment consists on a simple sedimentation whereas the TPA 
consists on the addition of ferric chloride (FeCl3) as coagulant and organic polymer to 
enhance flocculation and improve the removal of solids. The general scheme of the plant is 
shown in Figure 3.25.  
 
 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 33

 
 
 
 
 
 
 
 
 

Figure 3.25 General scheme Cañaveralejo wastewater treatment plant (C-WwTP) 
 
3.3.2 Waterline 
 
The water line scheme and its main components is shown in Figure 3.26. Afterwards a 
description of the components is made. 
 

Coarse 
screen (2)

Fine screens 
(6)

Primary settling 
tanks

(8)

pumps

Aerated grit 
removal

(6)

FeCl3

Polymer
PUMPED 

INFLUENT

CAUCA 
RIVER

EFFLUENT

Coarse 
screen (2)

Fine screens 
(6)

Primary settling 
tanks

(8)

pumps

Aerated grit 
removal

(6)

FeCl3

Polymer
PUMPED 

INFLUENT

CAUCA 
RIVER

EFFLUENT

Coarse 
screen (2)

Coarse 
screen (2)

Coarse 
screen (2)

Fine screens 
(6)

Fine screens 
(6)

Fine screens 
(6)

Primary settling 
tanks

(8)

pumpspumpspumps

Aerated grit 
removal

(6)

Aerated grit 
removal

(6)

Aerated grit 
removal

(6)

FeCl3

Polymer
FeCl3

Polymer
FeCl3

Polymer
PUMPED 

INFLUENT
PUMPED 

INFLUENT
PUMPED 

INFLUENT

CAUCA 
RIVER
CAUCA 
RIVER
CAUCA 
RIVER

EFFLUENTEFFLUENTEFFLUENT

 
Figure 3.26 Water line scheme 

Note: (#) Quantity of units 
 

Coarse screens: There are 2 coarse screens than function mechanically to remove garbage. 
Their height is 2 m by 2,6 meters wide. Separation between bars is 10 cm.  
 
Pumping station: It is composed by four screw pumps, with 2 m of diameter and a nominal 
capacity of 2 m3/s each.  
 
Flow mixing chamber: It is a chamber that mix all wastewater flows coming to the C-
WwTP, from pumping stations Aguablanca – Navarro, Cañaveralejo and Floralia with 
wastewater coming from General collector. Before the fine screens there are a bypass 
systems composed by 2 bypass chambers to deviate excess waste water to Cauca river, 
generally under big storm water events. 
 
Fine screens: There are 6 fine screens. The fine screens retain solids bigger than 2,5 cm.  
 
Aerated grit removal: There are 6 aerated chambers in line with the fine screens. The 
process of settling and separation of sand on the bottom of the chambers is done through 
the addition of air by means of diffusers. The retention time of the aerated chambers is 3 

Oriental 
channel 

Influent  

EffluentWwTP 

By-pass to Cauca 
river 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 34

minutes. The sand removal is done by means of ejection pumps that conduct the settled 
material to storage containers. Then the material is finally disposed in a place outside the 
plant premises. The volume of the each chamber is 394 m3. Advanced primary treatment 
(TPA) is used to improve the removal efficiency of non-soluble BOD and TSS by the 
addition of ferric chloride coagulant before wastewater enters the aerated grit removal 
system. Similarly, an organic polymer is added to enhance flocculation in the exit channels 
from the grit chambers. There are 2 tanks for the storage of ferric chloride (50 m3). 
 

  
Figure 3.27 Aerated grit removal Figure 3.28 Sand removal system 

 
Primary sedimentation tanks: After the aerated grit removal process, wastewater is 
conduced to the primary sedimentation tanks. There is also a bypass connection (before 
primary sedimentation) to discharge excess of wastewater to Cauca river in case it is 
needed.  There are in total 8 sedimentation tanks, distributed in two groups of four. The 
tanks are circular, with diameters of 47,5 meters and height of 4,20 meters (volume of 8690 
m3). Wastewater is fed from the bottom of each tank and exists already treated from above. 
The sludge that remains on the bottom is removed from the bottom and is pumped to the 
thickener, prior to digestion. The floating sludge that remains on the supernatant is taken 
away by a mechanical sweep system and it is transported to 2 storage containers and finally 
to a grease trap where the wastewater is re-circulated by gravity to the beginning of the 
treatment process. 
 

  
Figure 3.29 Primary sedimentation tanks Figure 3.30 Mechanical sweep system

 
The grease is gathered and taken away from the plant. Treated effluent is conveyed to 
chambers which transport it to the final discharge point: Cauca river  
 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 35

3.3.3 Sludge Line 
 
The sludge line scheme and its main components is shown in Figure 3.31. Afterwards a 
description of the components is made. 
 
 
 
 
 
 
 
 
 
 

Figure 3.31 Sludge line scheme 
 
Thickener: The sludge produced in the primary sedimentation is pumped with a DS 
concentration of 2% until 4 to 6% to the thickener. There is one thickener with a volume of 
3322 m3. 
 
Anaerobic digesters:  There are four digesters which receive the sludge from the thickener. 
The digesters function in the mesophilic range at controlled temperature of 35-38oC. The 
volume of each digester is 6200 m3.  
 

 
Figure 3.32 Thickener Figure 3.33 Anaerobic digesters 

 
Sludge dewatering: It is composed by seven dewatering units (filter press) with a daily 
capacity of 997 m3/d. Lime powder is also aded to the bio-sludge to avoid odors and 
presence of vectors.  
 

 
Figure 3.34 Dewatering units (filter press) 

 

MIXING

Sludge heating

Sludge pumping

Digesters

Thickener Sludge storage
Sludge dewatering

Final disposition 

in landfill

MIXING

Sludge heating

Sludge pumping

DigestersDigesters

ThickenerThickener Sludge storageSludge storage
Sludge dewateringSludge dewatering

Final disposition 

in landfill

Final disposition 

in landfill



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 36

Finally, the dry sludge is disposed in a mono-fill which is located outside the plant in an 
area nearby drinking plant Puerto Mallarino.  Figure 3.35 shows the location of the dry 
sludge mono-fill. 
 

 
Figure 3.35 Location final disposal site for the bio-sludge coming from C-WwTP 

 
3.3.4 Energy generation 
 
Before generation of energy, the gas that is produced in the digesters is circulated in two 
gas purifiers to remove H2S. The gas coming from the digesters is stored in two storage 
tanks with capacity of 1000 m3 each. There are two generators of electric energy from the 
burning of biogas. Each generator has a capacity of 1000 Kw that would be used to 
generate energy for the internal consume of the plant that according to Llanos (2000) it 
requires a feed of 1600 kw/hour (for its designed demand). At present, the generators do 
not being used, but the biogas produced has two functions: mix and produces heat into the 
digestors, the excess of gas is burned using two burning units with capacity 1000 m3 each 
as well. 
 
3.3.5 Odor control 
 
The C-WwTP counts with an odor control system called soil beds. The treatment consists 
on the filtration of gases through biologic filters which by means of biological reactions 
occurring in their interior, transform the gases that cause bad odor (sulfuric gas and others). 
The filters are made by organic material (humus), volcanic ashes and organic layers.  
 

 
Figure 3.36 Odor control system - soil beds. 

Puerto Mallarino 
Drinking Plant  

Puerto Mallarino  
Pumping Station 

Disposal site bio-
sludge generated in 

WwTP-C C
a
u

ca
 R

iv
e
r 

Water Intake 



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 37

3.3.6 Wastewater characterization 
 
The design capacity of the C-WwTP was established as 7,6 m3/s for the year 2015.  During 
the year 2006, the average influent flow rate ranged between 3,16 m3/s and 4,49 m3/s, with 
an annually  average of 3,82m3/s. Figure 3.37 shows the average of flows during year 2003 
to 2007, it shows the increase of influent flow. 

2,0
2,2
2,4
2,6
2,8
3,0
3,2
3,4
3,6
3,8
4,0

2002 2003 2004 2005 2006 2007 2008

A
ve

ra
ge

 F
lo

w
 fo

r y
ea

r  
(m

3 /s
)

 
Figure 3.37 Average influent flow C-WwTP during year 2003 to 2007 

Note: *Average January – September 
Source: EMCALI, 2007b 

 
In the plant, composite samples are taken during the day so that wastewater characterization 
is carried out daily.  Table 3.5 shows the average monthly values registered for the influent 
and effluent in year 2006. 

 
Table 3.5 C-WwTP influent and effluent characterization, year 2006  

Influent Effluent 
Month Flow (m3/s) TSS      

(mg/l) 
BOD   
(mg/l)

COD   
(mg/l)

TP 
(mg/l) 

TSS    
(mg/l)

BOD   
(mg/l) 

COD   
(mg/l) 

TP 
(mg/l) 

January 3,78 172 208 456 4,73 78 156 322 2,8 
February 3,66 175 219 474 3,81 66 136 300 2,1 
March 4,08 164 198 378 - 57 125 239 - 
April 3,80 167 230 415 - 59 134 240 - 
May 3,64 192 226 483 6,0 55 127 281 4,0 
June 3,81 174 217 438 7,2 56 136 290 5,8 
July 3,16 218 271 587 8,4 65 178 364 6.4 
August 3,53 189 275 566 5,7 60 177 348 4,4 
September 3,72 211 235 508 6,0 62 154 328 4,9 
October 3,91 238 254 548 6,9 68 156 341 4,7 
November 4,49 247 191 461 4,6 90 122 301 4,1 
December 4,21 202 211 472 4,7 70 132 286 4,0 

Source: EMCALI, 2006.  

 
 

*



Data network system: Diagnostic Report Cali, Colombia 

Integrated Urban Wastewater System Data Network - Data.Net Project 38

3.3.7 Removal efficiencies 
 
Table 3.6 shows the monthly removal efficiencies measured in 2006 for the parameters of 
BOD and TSS.  According to the design criteria in average the plant complies with the 
removal efficiencies in terms of BOD and TSS with or without TPA.  Additionally, it can 
be seen that BOD and TSS removals are slightly higher when TPA is used. 
 

Table 3.6 C-WwTP comparison removal efficiencies with and without TPA, year 2006 
% removal with TPA1 % removal without TPA2 Month BOD TSS BOD TSS 

January 30 63 22 49 
February 40 64 29 52 